

# NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI013037.01-R4  
DATE: 03/10/2016  
CERTIFICATION PROGRAM: Structural  
COMPANY: Henselstone  
CODE: 755-1  
REVISION DATE: 04/01/2025

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit [www.namicertification.com](http://www.namicertification.com). NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
<b>Henselstone Window &amp; Door Systems</b> <b>PO Box 1639</b> <b>Front Royal, VA 22630</b>	<b>Series "Lift &amp; Slide"</b> <b>Wood Sliding Glass Door</b> <b>w/Standard Sill &amp; Load Clip</b>  Configuration: OXXO Glazing: IG-1/4" Heat Strengthened Glass/ Laminate-1/4" Heat Strengthened Glass/0.090" Kuraray SGP Interlayer/1/4" Heat Strengthened Glass  Frame: W-4877mm(192") H-2470mm(97.25") Panel: W-1245mm(49") H-2296mm(90.38") DLO: W-1035mm(40.75") H-2064mm(81.25")

SPECIFICATION	PRODUCT RATING
<b>TAS 201/202/203-94</b>	<b>Design Pressure: 3112 Pa (65 psf)</b> <b>Negative Design Pressure: 3687 Pa (77 psf)</b> <b>Large Missile Impact Rated</b> Water Penetration Resistance Test Pressure: 467 Pa (9.75 psf)

Product Tested By: American Test Lab of South Florida, Inc.  
Report No: 1009.01-07  
Expiration Date: March 31, 2028

Administrator's Signature: 

## NATIONAL ACCREDITATION AND MANAGEMENT INSTITUTE, INC.

4794 George Washington Memorial Highway  
Hayes, VA 23072

Tel: (804) 684-5124

Email: [nami@namiinc.com](mailto:nami@namiinc.com)

NOPC-03/30/2023